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+ SIAMAil BL270 3. 85V 4000mAh 15. 4Wh
H %4 AR Chinese
Name of Sample = Li=ion polymer battery BL270 3.85V 4000maAh 15. 4Wh
English
S#&iﬁ—'z- 1116060036
ample No.
R by KR ER) SFERAT
Consignor SCUD(FUJTAN} ELECTRONICS CO.,Ltd
A S Ly KEM GER) BAfTRLeF
Manufacturer SCUD (FUJIAN) ELECTRONICS CO.,Ltd
BRIk BREE (XTRREYESMENI RBRAEMEEN)

bT/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT

Test method ¢z pANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC, 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3

FRATAR
Criterion

g

BGHE (XTREEMEHBNRBUT REMmETH)

qT7/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT

F DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3

A#Zﬂaﬁ;?ée FEN SRR

PP Silver and black Aluminum—plastics shell

Aot 2016~06-03 HrlRig 8 5 2016-06-08 ~ 2016-06-29
Accepted Date Test Date

F R AWK d=ah  phd SR BRI R SRR

#RA Altitude simulation, Thermal test, Vibration, Shock, External short
Test Items circuit, Crush, Overcharge, Forced discharge
L/E, RN AEAE RTEREYERENE KRMIRET
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3fmfEEE K.
&.&i‘é‘iﬁ‘ The sample has passed the test items of UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3,
Conclusion
£ HE (Date) : 2016-06-29
] 76 e L8 5 B i Rechargeable Single Cell Battery. ZRFREHTITTS, T84/ " MARMMEATR
#E2  aana.
Comment
£33 VI
Consignor
Address
A :p& | oW" e &ﬁi
Approver: Checker:

Title:

S8 T8 (Vice chief engineer)
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Name of Test Standard requirement or The : ’ &
No. Hewns Clause Number of Standard Test Result [Conclusion| Remark
FE&E (XFEREMERNRNYE REEAE
3 ST/SG/AC. 10/11/Rev, 5/Anend. 1 38.3 4% 1. 1| M 1
1 - Eﬁmm . LN Manual of Tests and Criteria Section 5,—,,_: Appendix 1 S
Altitude simulationlsr/si/ac. 10/11/Rov. 5/Amenc. 1 38.3 Test T.1 P
HEM (XTRBRAVCHHRRLT RBMEES
ik Mty ST/SG/AC. 10/11/Rev, 5/Amend, | 38,3 A% 7.2) MpsR 2
2 % UN Manual of Tests and Criteria Section See Appendix 2 E /
Thermal test  |o7/s6/4c. 10/11/Rev. 5/Amend. 1 38.3 Test T.2 Al e ;
Passed
BEE PR itoERRly KBGET
A4 ST/SG/AC. 10/11/Rev. 5/Anend. 1 38. 3 if% T.3| @
*®3h RHE3
3 Vibratin o "\ﬁr;ua.] of Tc:sls a:u:«l Criteria Section ' See Appendix 3 ek /
ST/SG/AC. 10/11/Rev. 5/Ameond, 1 38,3 Test T.3 Passed
HEE (RFEREWERRNE KBHGET
By ST/SGAAC. 10/11/Rev. 5/Amend. 1 38.3 R4 T. 4 g 4
ik BNGE S
1 Shock UN Manua!l of Tests and Criteria Section See Appendix 4 s /
oc ST/SG/AC. 10/11/Rev. 5/Anend. | 38.3 Test T.4 Passad
BER (XTREAMERNRNS KENFET
SE% A3 ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3 iR%8 1.5 AT S
5 UN Manual of Tests and Criteria Section See Appendix § L% /
External short |spse/ac. 10/11/Rev. 5/fmend. 1 38,2 Test 1.5 Passad
circuit 2
RAE (XTLEREPERATRNYE [RBEREFAT
- ﬁE g;‘&ST,’S[}/:\C. 10/11/Rev. 3/Amend. 1&Amend. 2 38.3| R R 6 o8
T.6 See Appendix 6 =3 /
Crush UN Manual of Tests and Criteria Section Passed
ST/SG/AC. 10/11/Rev. 5/Anend. 1&Amend. 2 38. 3 Test
BAE (RTRERMESMEE ABRmmET
o] Y ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3 4% T.7) W% 7
7 UN Manual of Tests and Criteria Section See Appendix 7 g 4
Overcharge ST/SG/AC. 10/11/Rev, 5/Anend. | 38.3 Test T.7 Passed
BAE (XTRERMERNHRILS KEMFET
38 i 3 ST/SG/AC. 10/11/Rev. 5/Amend. 1 38,3 %% T.8| QB8
8 X UN Manual of Tests and Criteria Section See Appendix 8 o /
Forced discharge s1/sc/ac. 10/11/Rev. 5/Anend. | 38.3 Test T.8 Pasiad
BB IRE A FAEIRIE19°C-21°C  FRIRIR A 51%-61%
Test Environment Ambient temperature:19°C-21°C;Ambient humidity:51%-61%;
Condition
AR, AR, &S, M. AR, AEEE
?‘%Lﬁ 8 Altitude simulation, Thermal test, Vibration, Shock, Externalshort
s estliem circuit, Ferced discharaze
L LRERA rapar
Subcontracted Test saxwE | £ ! ﬁ?@&ijﬁ R s13ddd
Condition Subcontracted | Name el Post Code
Laboratory Wik FMIERE T =R RT3 020-34777662
Address BR1352— Tel
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A5 1 2BR B L AR = A
No. Name of Test Items | Altitude simulation
o HakA RE AT Before RIS After PE TV PN o
%5 Sample Status RE | FBELE| RKE | FBLE |MassLoss| Residual | L&
Sample Mass ocv Mass oCcVv OCV | Other
No. /g N /g A% % /%  |Event
0L | e 55. 128 1.38 55. 125 4.38 0.01 100.00 | O
02| i e | BB TR 431 | ss.ma | 437 0.00 | 100.00 | ©
U e R 0 4.38 55.226 | 4.38 0.01 100.00 | ©
02| g | 55s8s 4.38 | 55.380 | 4.38 0.00 | 100.00 | O
05 | ionnnans | w0 438 | 55.725 | 4.38 0.00 | 100.00 | O
006 | jonraene | 55446 4.38 | s5.441 | 4.38 0.00 | 100.00 | O
007 | jomeEek® | 55625 | 438 | s5.618 | 438 0.00 | 100.00 | O
008 | verrren s | 55658 | 438 | 55653 | 4.38 0.01 | 100.00 | O
000 | ot | bR 2T 438 | s5.273 | 438 0.01 | 100.00 | ©
00 | i | 55, ade 438 | 55.308 | 4.38 0.00 | 100.00 | ©
prF] ™

&i: L- V-RA DK R-KE F-LKk 0-Aik. LBA. LMK, RBRE. ARX.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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A5 9 HEA 8 LA PR
No. Name of Test Items | Therpal test
: iXI AT Before REE After
oo HaRA . RERK| MELE Kt
BE Sample Status RE | FRELE RE F3%9 /% | Mass Los§ Residual | L%
Sample Mass oCcVv Mass ocy OCV  |Other
No. ‘g v ‘g v 1% /% |Event
30 | i e, | BES 4.38 55. 121 4.28 0.01 97. 72
02 | it dmes | 5714 431 | s6.711 | 427 o.o0 | 9711 | o
08 | innrne g | 595226 | 438 | 55223 | 4.28 0.00 | 97.72 | O
004 | SRR . | GeiaED 4.38 55. 377 4,27 0.01 97.49 | ©
005 | e anas | 8575 4,38 55.724 |  4.27 0. 00 97.49 [ ©
06 e | oE 4,38 55. 440 4,27 0. 00 97.49 | O
07 | e ahBa61s | 408 | o66ir | 428 0.00 | 9772 | ©
YOS 3 f = a ¢
008 | s e b 58653 438 | s5.651 | 427 0.00 | 9749 [ O
s
09 | ek | ssema | 438 | 6620 | 48 0.01 | 9772 | ©
010 ALy 55. 306 4.38 55. 302 4.27 0.01 97.49 | ©

1CYC Fully charged

vt —e= e | This spuce intentionally
Utz left blank

&z LR V-R4A D4R R-sE F-RK 0-RH. RFER. LK. FrkE . RAEK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% 5 RRAELH | F
No. Name of Test Items | vipration
TS : .
Ha | HaRrs A Before | HBE Ao | ggink | siaem | ke
%5 Sample Status R¥ FREE| RE F354 /% |Mass Loss| Residual | L&
Sample Mass OoCV Mass OCV oCcvV Other
No. /g NV g A" /% % Event
0 | i aay | Be-i2D | A% 55. 117 4.27 0.01 99.77 )
02 | e e | BBEIL | A3 55. 707 4.21 0.01 | 100.00 | O
08 | ot e | 85223 | sy | mEpe0 | am 0.01 | 99.77 | ©
o | mrrran, |ss3mm| wsr | msgns | s 0.00 | 100.00 | ©
W05 | abhn s | 85784 | % 55.720 | 4.27 0.01 | 100.00 | ©
- ICYCE Tl i S .
s o | pamg ) wor | 50487 4.27 0.01 | 100.00 | O
007 | gnkkxe | ss.617 | 428 | sse13 | 427 0.01 99.77 | ©O
008 | joanard | s5.e50 | 427 | s5.645 | 427 .00 | 10000 | O
009 | cirns mewa ] 55270 | 428 | 65268 | .28 0.00 | 100.00 | ©
M | e e Jsd0z | spe | beizme | 42 0.0 | 10000 | O
~ This space intentivnally
LIF = left blank

No Disassembly,No Rupture & No Fire.

Hii: LR V-RA D-MEAR R-2KE F-AK 0-AH. LB/A. MK, AR, LEX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
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A5 : BIBA A L AR M
No. Name of Test ltems Shock
X H Before R After

RERX |FELE | X

left blank

z Sample Status RE | FRLE| RE F#.& /& | Mass Loss| Residual | 0%
Samplel Mass oCV Mass ocy OCV | Other
No /g N ‘g A% 1% % Event
1 ICYCREATE W — =
001 CYC Fully charged 55. 117 4,27 55. 129 4,27 0. 00 100. 00 (¢}
LTS — = - ——
002 o Bty i 55. 707 4,27 55. 718 4,27 0. 00 100. 00 0
, R4S AS . N o
003 BEL s G e 55. 220 4.27 55. 232 4,27 0. 00 100. 00 0
CYCR AT s - -
004 1CYC Fully charged 5\'). 373 4. 2‘ 53. 381 4, 27 0. 00 100- 00 O
" ISR =
003 ICYC Fully charged 55. 720 4. 27 5:). 730 4. 27 0. 00 ]OO. 00 0
= ICICRE LTS - = 7
006 1676 Pelly. chacgod 55. 437 4,27 55. 445 4,27 0.00 100. 00 0
~ ICYCREARR - pe ’ =
007 T Pol Ty s o 55. 613 4,27 55. 622 4,27 0. 00 100. 00 0
RS ASE - = A
008 CYC Fully chacged 55. 645 4,217 55. 656 4,27 0.00 100. 00 0
LT H = np - ~
009 o1t Bt 55. 268 4,28 55. 276 4,28 0.00 100.00 | O
(CNCEAT R - =2
010 I Pkl harond 55. 299 4.27 55. 306 4,27 0.00 100. 00 0
Bl R25 This space intentionally

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

£z L-iH V- D-ARAK R-E F-RK 0-Rik. AR, LHE. ABHE, RAK.
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A% 5 BB E L AR SRR B
o, Name of Test Items External short circuit
ManbkE MR HoRBRHBRE o
Sample No. Sample Status Max. Extem;a%Temperature el s

Ty

! LCXC Putty charged 54.9 -

i 1C\cc;§§;£ﬁ§gpﬁ 54. 4 0

s e 56. 0 =

ik 10'&5??23;“@ 55.9 0

L 1C\:r;ﬁﬁ:£}ifm 56. 5 0

e LCYéC;Eﬁftﬁf-ggd 03.6 0
=

B xcxéf;zfﬁ\: ?xﬁsed 54.5 0

s mé%ﬁfﬁiged 55.3 0

S lm?}ﬁ?ﬁ:’gﬁr 56. 1 o

Lo 1C\'écétﬁ?:ﬁ:ged 56.5 0

LLFZ This space intentionally left

blank

Biz: D-BAK R-3RE F-ARK -k, ZAK, RHE.
F-Fire O-No Disassembly,No Fire & No Rupture.

Note: D-Disassembly

R-Ruptur
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G 6 pRFAELE | HE
No Name of Test ltems Crush
- N4
Aok HBRA i ﬁ;i@ﬁﬁn& P
Sample No. Sample Status s "temﬁc emperature Other Event
1CYC SOMZE & )
i 1CYC 50% Capacity 23.5 0
1CYC S0%ZE & i
e ICYC 50% Capacity 23.6 0
- 1CYC S0%uZE & “,
2 ICYC 50% Capacity 23.3 (0]
1CYC S0%F &
0 1CYC 50% Capacity 23.3 0
015 1CYC 5% & e .

e

1CYC 50% Capacity

B is space intentiona left blank
LFZE This space intentionally left blank

&iz: D-MR F-RK 0-R@ik. LRX.
Note: D-Disassembly F-Fire 0-No Disassembly & No Fire.
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A% ; BBRRE L4 RS
No. Name of Test Items | gvercharge
Haks HaRs A E
Sample No. Sample Status Other Event
P ICYCE AT O
016 1ICYC Fully charged
o CYCTEAFE 0
: 1CYC Fully charged
ICYCREER®R 0
018 ICYC Fully charged
ICYCTEA TR O
019 1CYC Fully charged
020 50CYCE A F R 0
50CYC Fully charged
021 S0CYCTRETE L 0
50CYC Fully charged
022 S0CYCTEL TR 0
= 50CYC Fully charged
023 S0CYCIERTE R 0
50CYC Fully charged
LFZE This space intentionally left blank

&ii: DAk F-RK 0-RMRIE. LRX.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 g BB B LA S
No. Name of Test Items Forced discharge
Sample No. Sample Status Other Bveiit
; ICYCSE
024 1CYC Fully discharged 0
p 1CYCTE &R
025 1CYC Fully discharged o
Yo 1CYCTE &R
026 ICYC Fully discharged 0
; ICYCFE AR
027 1CYC Fully discharged o
ICYCHEA AR
028 1CYC Fully discharged 0
1CYCTE =R
029 1CYC Fully discharged 0
1ICYCTE &R
030 1CYC Fully discharzed 0
1ICYCFE L2/
031 1CYC Fully discharged 0
ICYCFEA LA
032 1CYC Fully discharged 0
2 ICYCTEAME
033 1CYC Fully discharged 2
S0CYCTEE I E
034 50CYC Fully discharged 0
50CYCTE4 LR
035 50CYC Fully discharged 0
. S0CYCTE ML
036 50CYC Fully discharged 0
50CYCTEA I E
037 50CYC Fully discharged 0
50CYCEAME (0)
038 50CYC Fully discharged
. SOCYCTE &R 0
039 50CYC Fully discharged
50CYCTEAE 19)
040 50CYC Fully discharged
, 50CYCTEE R 0
041 50CYC Fully discharged
50CYCTEAI 0
042 50CYC Fully discharged
< 50CYCTEAT AL E 0
043 50CYC Fully discharged

£ii: DBk F-R XK 0-RMk. RARX.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5.4Wh
OmAh/15.4Wh

ILE2EEF | ith 4 11CP5/66/81

NO. 1116060036

a -
Er:l 2/

b 5t 4 (61 43






Manufacturer:

SCUD (Fujian) Electronics Co., Ltd.

Address: No. 98, Jiangbin East Avenue, Mawei District, Fuzhou, Fujian, China
Telephone: 156 0501 5073

Website: www.scud.cn

Email: Ella.Wang@scudgroup.com



Test Laboratory:

Shanghai Research Institute Of Chemical Industry Testing Co., Ltd.
Address: No. 345 East Yunling Road, Putuo, Shanghai, China 200062
Telephone: 86-21-31765555

Website: www.ghs.cn

Email: zmh@ghs.cn



